

Please fill in your daily and weekly tablet regime as a personal reminder and record of your treatment. If you have any queries or concerns, don't hesitate to contact your Neuro Oncology Clinical Nurse Specialist on 0118 322 8542.

Your 6 week Temozolomide Medication Schedule

SHN
Royal Berkshire
NHS Foundation Trust

- King Edward Ward (KEW) Chemotherapy Unit, 8.30am-4.30pm:
0118 322 7464
- Adelaide Ward (advice only), 4.30pm-8.30am: 0118 322 7471

Royal Berkshire NHS Foundation Trust
London Road
Reading RG1 5AN

Berkshire Cancer Centre Neuro-Oncology, December 2017
Review due: December 2019

Temozolomide Medication Schedule:

Week 1 w/c _____

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Domperidone (anti-sickness)	10mg (1 tablet 3 times a day)							
		Take your Domperidone tablet and wait 30 minutes before taking your Temozolomide						

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Temozolomide (chemotherapy)	Dose required							
		<p>Take on an empty stomach with a full glass of water (this helps reduce the risk of nausea and vomiting).</p> <p>Try to take Temozolomide 1 hour before your radiotherapy treatment.</p> <p>Remember to take this at weekends as well as the days you are having radiotherapy.</p>						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Co-trimoxazole (antibiotic)	960mg (1 tablet on Mon, Wed, Fri)							
		You must continue to take this throughout the whole course of chemotherapy. Take the antibiotic after your radiotherapy, along with any other tablets.						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Ondansatron (anti-sickness)	4-8mg, twice a day							
		Ondansatron can be used as a second type of line anti-sickness tablet alongside your Domperidone. (Ondansatron can cause constipation, so monitor this.)						

Temozolomide Medication Schedule:

Week 6 w/c _____

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Domperidone (anti-sickness)	10mg (1 tablet 3 times a day)							
		Take your Domperidone tablet and wait 30 minutes before taking your Temozolomide						

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Temozolomide (chemotherapy)	Dose required							
		<p>Take on an empty stomach with a full glass of water (this helps reduce the risk of nausea and vomiting).</p> <p>Try to take Temozolomide 1 hour before your radiotherapy treatment.</p> <p>Remember to take this at weekends as well as the days you are having radiotherapy.</p>						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Co-trimoxazole (antibiotic)	960mg (1 tablet on Mon, Wed, Fri)							
		You must continue to take this throughout the whole course of chemotherapy. Take the antibiotic after your radiotherapy, along with any other tablets.						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Ondansatron (anti-sickness)	4-8mg, twice a day							
		Ondansatron can be used as a second type of line anti-sickness tablet alongside your Domperidone. (Ondansatron can cause constipation, so monitor this.)						

Temozolomide Medication Schedule:

Week 5 w/c _____

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Domperidone (anti-sickness)	10mg (1 tablet 3 times a day)							
		Take your Domperidone tablet and wait 30 minutes before taking your Temozolomide						

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Temozolomide (chemotherapy)	Dose required							
		<p>Take on an empty stomach with a full glass of water (this helps reduce the risk of nausea and vomiting).</p> <p>Try to take Temozolomide 1 hour before your radiotherapy treatment.</p> <p>Remember to take this at weekends as well as the days you are having radiotherapy.</p>						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Co-trimoxazole (antibiotic)	960mg (1 tablet on Mon, Wed, Fri)							
		You must continue to take this throughout the whole course of chemotherapy. Take the antibiotic after your radiotherapy, along with any other tablets.						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Ondansatron (anti-sickness)	4-8mg, twice a day							
		Ondansatron can be used as a second type of line anti-sickness tablet alongside your Domperidone. (Ondansatron can cause constipation, so monitor this.)						

Temozolomide Medication Schedule:

Week 2 w/c _____

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Domperidone (anti-sickness)	10mg (1 tablet 3 times a day)							
		Take your Domperidone tablet and wait 30 minutes before taking your Temozolomide						

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Temozolomide (chemotherapy)	Dose required							
		<p>Take on an empty stomach with a full glass of water (this helps reduce the risk of nausea and vomiting).</p> <p>Try to take Temozolomide 1 hour before your radiotherapy treatment.</p> <p>Remember to take this at weekends as well as the days you are having radiotherapy.</p>						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Co-trimoxazole (antibiotic)	960mg (1 tablet on Mon, Wed, Fri)							
		You must continue to take this throughout the whole course of chemotherapy. Take the antibiotic after your radiotherapy, along with any other tablets.						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Ondansatron (anti-sickness)	4-8mg, twice a day							
		Ondansatron can be used as a second type of line anti-sickness tablet alongside your Domperidone. (Ondansatron can cause constipation, so monitor this.)						

Temozolomide Medication Schedule:

Week 3 w/c _____

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Domperidone (anti-sickness)	10mg (1 tablet 3 times a day)							
		Take your Domperidone tablet and wait 30 minutes before taking your Temozolomide						

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Temozolomide (chemotherapy)	Dose required							
		<p>Take on an empty stomach with a full glass of water (this helps reduce the risk of nausea and vomiting).</p> <p>Try to take Temozolomide 1 hour before your radiotherapy treatment.</p> <p>Remember to take this at weekends as well as the days you are having radiotherapy.</p>						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Co-trimoxazole (antibiotic)	960mg (1 tablet on Mon, Wed, Fri)							
		You must continue to take this throughout the whole course of chemotherapy. Take the antibiotic after your radiotherapy, along with any other tablets.						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Ondansatron (anti-sickness)	4-8mg, twice a day							
		Ondansatron can be used as a second type of line anti-sickness tablet alongside your Domperidone. (Ondansatron can cause constipation, so monitor this.)						

Temozolomide Medication Schedule:

Week 4 w/c _____

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Domperidone (anti-sickness)	10mg (1 tablet 3 times a day)							
		Take your Domperidone tablet and wait 30 minutes before taking your Temozolomide						

Drug name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Temozolomide (chemotherapy)	Dose required							
		<p>Take on an empty stomach with a full glass of water (this helps reduce the risk of nausea and vomiting).</p> <p>Try to take Temozolomide 1 hour before your radiotherapy treatment.</p> <p>Remember to take this at weekends as well as the days you are having radiotherapy.</p>						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Co-trimoxazole (antibiotic)	960mg (1 tablet on Mon, Wed, Fri)							
		You must continue to take this throughout the whole course of chemotherapy. Take the antibiotic after your radiotherapy, along with any other tablets.						

Drug Name	Dose	Monday	Tuesday	Wednesday	Thursday	Friday	Saturday	Sunday
Ondansatron (anti-sickness)	4-8mg, twice a day							
		Ondansatron can be used as a second type of line anti-sickness tablet alongside your Domperidone. (Ondansatron can cause constipation, so monitor this.)						